Load Test Result 1001 Lid

Vertical Load Test Report

Factory Production Control Manual Version No.: 002 PR/PR/REVO0O1/RJM/07.09.2020

1001 Duct Lid Form QS9 Rev002/RJM/EPC/Junel6

Dimensional Checks Date Made: 14/01/2022
1000 mm Date Tested: 18/02/2022

Test Age: 5 weeks

Bedding Condition: OK

Age of the Bed: 4 Days

Proof load applied (Fp): 400 KN

1320 mm Residual crack width

(max. 015mm): N/A

Collapse Load (Fu) (cover and ITT only)

145 mm (min 300kN) 400 KN: No Failure

Visual appearance
(cracks or surface voids): O
Tolerances : Thickness not less than normal £5.0mm Acceptable

Vertical Load Test Arrangement
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Tested By : S.Savigar Result (PASS/FAIL): PASS

Elite Precast Concrete Limited
Halesfield 9, Telford, Shropshire TF7 4QW

Tel: 01952 588885
PRECAST CONCRETE www.eliteprecast.co.uk




